L

L *

European Union

switchasia

Sustainable Textiles for Sustainable Development

—_— w2

i el il A

iy :-.- } B -.J (o -
. ._ - /i i L I. 0 !I-'-":l ﬁ » ‘-.\_

Environmeni, ccupiodl 'I‘.-.Ie;llt
& Safety in the Craft Sector in India

Baseline study of selected craft clusters

=
§

A= . 7
TRAID‘CRAFT Alla“ aCa%

rrrrrrrrrrrrrrrrrrrr India Artisans and Craftworkers Welfare Association







* X %
*
*

*
*

*
* x K

European Union

switchasia

Environment, Occupational Health &
Safety in the Craft Sector in India

Baseline study of selected craft clusters

May 2010

L . V.,
TR_AI!:RAFT al a C a’?ﬁ%

hhhhhhhhhhhhhhhhhhhhhhhh All India Artisans and Craftworkers Welfare Association







Environmental, Occupational Health & Safety in the Craft Sector in India
[...]
block printers and as high as 50% for the others) but, again, it is the nature of the work
that is the cause of increased fatigue and strain on the body. This is further
compounded by the fact that the majority of the workers are not permanently
employed, and only 13% have access to facilities such as Employees State Insurance
and Provident Fund. Few facilities were observed to be provided to the workers at the
work-site, including toilets, rooms for resting and eating, washing places, natural or
artificial exhaust systems for fresh air circulation, adequate lighting, and first-aid
facilities. A few good practices were observed, such as provision of cold drinking
water, placer strings for positioning the blocks, cut-out patterns, registration dowels on
the blocks, safety guards on moving parts, and separate storage and mixing rooms with
containers clearly marked. But these were few and far between with safety evidently
not being a serious consideration for the industry.

General Health

For the improvement of the body mass index, our findings suggest that regular work
with security over time and incomes that enable the workers to sustain themselves and
their families may be the most crucial element. This appears to be more critical for
those workers in non-printing occupations, where our assessment (based on interviews
with the owners) is that the printers are skilled workers who get more pay and whose
services are valued more by the industry.

Pulmonary Health

The fact that only 5 workers had what is considered to be a normal lung function
points to the most prevalent and severe hazard present in the industry. The fact that
both printers and non-printers are widely affected (although the rate of normality for
printers is almost one-third that for non-printers) indicate that the chemical vapours
and micro-particles that cause pulmonary problems are present all through the units.
In fact, our observation is that the washers, thread cutters, and tailors work in closed
environments where the odours of various chemicals are clearly discernible, and the
printers are always exposed to the pigments being used. The precautions to be taken
in such situations are to (a) use pigments and cleaning agents that do not emit vapours
known to be injurious; (b) install exhaust systems which ensure proper ventilation in
the sheds and a regular supply of fresh air; (c) periodic medical check-ups of all
workers to identify the early signs of pulmonary distress; and (d) rotation of jobs so
that exposed workers are able to reduce the duration and intensity of their exposure.



These would avoid health and material costs, as well as cut down on absenteeism that
adversely affects the production process.

Muscle Tone

The results of the hand grip meter test show that it is the printers who are suffering
from a decline in muscle tone. These seem to be related to the nature of work that the
printers do. The safety measures comprise (a) regular rest periods to avoid muscle
fatigue; (b) better designs of grips for the blocks and screens; (c) design of suitable
placers and registration guides; and (d) table heights that enable pressure to be applied
directly on to the blocks. These measures would also improve productivity.

Eyesight

Almost half of the workers reported some form of eye trouble and one-fourth had
measurable short or long sight. Our observations at the work place suggest that there
is a lack of uniform and adequate lighting in most of the sheds. It is most necessary,
therefore, to redesign or retrofit the sheds to ensure better natural lighting in regular
working hours and make provisions for sufficient artificial lighting of the work site in
case of work in shifts or unusual periods/time. Regular breaks from work that enable
the eye muscles to avoid fatigue and redesign of the working tables to enable work to
be done within the normal eye range would offer further relief to the workers as well
as improve the quality of the work.

Body Pains

Back and joint pains are the most common, especially amongst the printers. These are
clearly linked to the movements of the body required during work. Once again, regular
rest periods to avoid fatigue are the recommended safety measure, but these should be
accompanied by a study of the work process to develop ergonomic designs, and
regular check-ups that dictate rotation of jobs and tasks to prevent repetitive motions
causing stress to a particular set of muscles.

Other Impacts

Calluses on the hand, itching, stains, hearing and breathing problems have been reported
by the workers. These would require safety precautions such as avoiding direct contact
with load bearing and hard surfaces or chemicals. Personal protection is, of course,
a possible solution but we do not recommend this as it does not permit the worker
to function easily; therefore, all hard surfaces need to be appropriately cushioned
while chemicals need to be handled with proper equipment. The use of noise dampeners
where necessary (the vacuum ironing boards, for example), and proper ventilation
would also be useful in reducing the hazards that cause health problems.



Mordant dyes
associated with
heavy metals
Ni, Co, Cr, can
be hazardous to
health.

Azo dyes
derived from
benzidene are
carcinogens.
Exposure to
them has been
associated with
bladder cancer.

Environment, Occupational Health & Safety in the Craft Sector in India
Baseline study of selected craft clusters

4.4 Environmental Status

Background

This section concerns the generation of wastewater from the industry, its treatment and
disposal. The operations involved in dyeing and printing units have been schematically
shown in Figures 3 and 4. Wastewater generation is expected from all washing and
dyeing operations. The possible constituents of wastewater may be categorized as
belonging to the following groups:

° Acids, mineral and organic (acetic, citric, formic, tartaric)

e Alkalis (caustic soda, carbonate)

e Oxidants, from bleaching (hypochlorite, hydrogen peroxide, borates, dichromate
used as developers for certain dyes)

e Reducing agents (sodium hydrogen sulphite, sulphite)

° Auxiliary chemicals (alginates, carboxymethyl cellulose, starch, enzymes, gums,
detergents, sodium chloride, and sodium sulphate for dye baths)

° Dyes in solution: acid, basic, reactive, mordant and other dyes

e Dyes in suspension: vat, oxidation, disperse, pigment, azo and other dyes

As different dyes produce the best results in different chemical environments, such as,
pH, salt concentration, auxiliary chemicals, etc., the wastewater characteristics from
dyeing and printing units will vary from the type of operations and, for the same unit,
the dyeing and printing scheme. Therefore the characteristics of the wastewater can be
stated only in terms of a wide range of aggregate parameters as given in Table 7:

Table 7: Wastewater Parameters

pH 3-12 (Usually Basic)
COD 200-1500 mg/1

BOD 60-500 mg/1

Colour 500-2000 Pt-Co units
SS 30-400 mg/1

Cr-VI 1-4 mg/l

Sulphides 0-50 mg/1

A special mention needs to be made of the toxicity of dyes. Mordant dyes associated
with heavy metals Ni, Co, Cr, can be hazardous to health. Their use and wastewaters
from units using such dyes should be handled with extreme care. Further, azo dyes
derived from benzidene are carcinogens; exposure to them has been associated with
bladder cancer. The Central Pollution Control Board has prescribed limits for treated
effluent characteristics from cotton textile industries (see Table 8).



Environment, Occupational Health & Safety in the Craft Sector in India
Baseline study of selected craft clusters

Table 8: Limits for Treated Effluents

pH 55t09

Suspended Solids 100 mg/1

Biochemical Oxygen Demand* | 150 mg/l

Oil and Grease 10 mg/l

Bio-assay 90% survival of fish after 96 hours
Chromium as Cr 2 mg/l

Sulphide as S 2 mg/l

Phenolic compounds as phenol | 5 mg/l

Note: * Where the recipient environment so warrants, the BOD limit may be
lowered down to 30.

Dyeing Process

Fig. 3 shows various operations in the Anokhi dyeing unit. The wastewater generated
from the dyeing and washing operations is subjected to physico-chemical treatment.

Fig. 3: Process Design of Anokhi

,~| Raw Fabric

v
| Batching |

v

A

Jigger Machine, Caustic
soda and 2UDI used

'

Sfon;:dure Hydrogen Peroxide desizing
e (Via Stabilizer AWNI)
followed

for dyeing

N

| Washing with normal water |

A
Neutralization via Acetic Acid (60% v/v)

'

Cold Washing

Dryer

y v




Wastewater Treatment

Fig. 4 shows a schematic diagram of the wastewater treatment and water reclamation
plant at Anokhi.

Fig. 4: Wastewater treatment at Anokhi

Collection Tank-1 Collection Tank-2

Coloured Waste W ater (From ready for dyeing unit)

(Used Bleaching powder
for colour removal)

<
<

Neutralization Tank
cum settling tank

(Uses of Coagulants and

y
Sludge Drying
Beds

Aeration Tank

A

Carbon Filter |—> Dual Media Filter

A
Collection Tank

v

Reservoir 4—} Reverse Osmosis

The coloured waste from dye baths, and initial washes and clear wash water is
collected separately in 2 tanks. It is neutralised as required by adding coagulants and
a polyelectrolyte, flocculated by bubbling air and allowed to settle, chemical sludge is
withdrawn from the bottom and the supernatant is taken to a holding tank, where it is
kept aerobic by bubbling air. It is then filtered through a dual media filter and a carbon
adsorption bed. Finally, the wastewater is passed through a reverse osmosis (RO) unit.

The sludge from the settling unit is sun dried. It is estimated that about 250 to 300 kgs
of dried sludge is produced every 3 months. It is sent to Udaipur, presumably to a
secure land fill.

Exact flow data was not available, except for the RO unit. The RO system produces
3600-3800 I/h reclaimed water and 2000-2200 1/h rejected water. Assuming middle
values, the influent would be 5800 I/h. This gives a recovery rate of 3700/5800 x 100
= 64%.



For 6 hour/day operation (at times it is less) and 10% water loss in other units of the
treatment system, the total wastewater flow works out to be 1.1 x 5800 x 6 = 38280
1/d, say 40 m3/d.

The analysis record available with the factory shows that the reclaimed and the
rejected water have about 50 mg/l TDS concentration and 3000 mg/l TDS concentration,
respectively. The recovered water is reused in the dyeing process. The reject stream is
used for gardening within the premises of the factory.

The BOD and COD values, as per the record of the factory, of both the reject and the
recovered streams are around 50 mg/l and 200 mg/l, respectively. Phenol concentration
in the recovered water is around 0.3 mg/l.

In sum, the choice of wastewater treatment and recovery system is appropriate for the
waste, and the treatment plant is functioning satisfactorily. However, there is scope for
improvement in the monitoring of its performance. Some suggestions are as follows:

e Every 15 days, an intensive sampling and analysis for inputs and outputs of each
unit should be done and a material balance made.

e  Given that the plant has been in operation for 6 months, the adsorption capacity
of the carbon bed and its efficacy for removal of specific metals and organic
compounds needs to be tested.

e  The water recovery rate of 64% for the RO appears to be on the lower side,
unless it is the design value.

Common Effluent Treatment Plant

At present, many small dyeing and printing units do not have any wastewater
treatment facility. They simply discharge their untreated waste at various locations in
the city. A proposal to relocate several dyeing and printing units in a designated
industrial estate, provided with a common wastewater treatment plant, has been made.
The plant could be of the type already functioning in Anokhi. However, it is quite
possible that a common treatment plant would receive a combined waste containing a
significant concentration of organic matter that cannot be removed completely by
chemical treatment alone. Therefore, it will be advisable to consider inserting a
biological treatment system after chemical treatment in the treatment train.

The biological treatment could be an aerobic activated sludge system designed to
operate as sequential batch reactor-more economical for intermittent wastewater
flows. The effluent after biological treatment will then be polished by granular filter
and carbon adsorption units. After polishing, the water can be used for irrigation, as
construction water, or for fire fighting, etc. The RO unit, which is costly to install and
maintain, would be necessary if the water after polishing has a high TDS value
unacceptable for industrial use in the estate.



It is mainly the
rural population
that are engaged
in the ancestral
art of leather
tanning,
designing, and
manufacturing.
The craft of
leather tanning,
which was
inaugurated in
the distant past,
got developed in
India in the
period around
3000 B.C.

Environment, Occupational Health & Safety in the Craft Sector in India
Baseline study of selected craft clusters

5. Leather in Beawar and Jaipur, Rajasthan

5.1 Background

eather is the name given to the skins of animals when tanned and prepared for

different uses in industry. Skins consists of two layers: the epidermis (upper layer)
and hypodermis, which is much thicker (tightly interwoven structure of fibres), and, in
the tanning process, the epidermis layer is removed and it is the hypodermis layer that
is transformed into leather. In general, tanning is a process which converts the decaying
skins into robust and versatile materials for the use of mankind. The resistance,
flexibility, and elasticity of leather are dependent on the quality of the fibre structures,
and age of animals.

Leather has played an important role in the development of civilisation. The concept
of leather art came to the human mind as they killed animals for their food. Gradually
they found uses for leather for clothing, shelter, and flooring, and even for decorative
items. From leather, humans made footwear, belts, clothing, containers, boats, and even
armour. Pieces of leather dating back to 1300 B.C. have been found in Egypt and, later,
societies in Europe, Asia, and North America developed the technique of turning skins
into leather independently of each another. The Greeks were using leather garments by
the age of the Homeric heroes (about 1200 B.C.); the use of leather later spread
throughout the Roman Empire. During the middle ages, the Chinese learnt the art of
making leather. In India, the leather industry was led by the "Chamars" who, while
processing dead animals, would take the skin of the animals for tanning. It is primarily
the rural population that is engaged in the art of traditional leather tanning, designing,
and manufacturing. The craft of leather tanning, which was developed in the distant
past, got developed in India in the period around 3000 B.C. Though leather is used to
make caps, armour, bags etc., foot wear is the main product of leather art as well as
the leather industry.

Bhinmal in Southern Rajasthan is a place where embroidered footwear is manufactured
in abundance. A large variety of the traditional leather chappals are made of original
and fine coloured leather, often decorated with brocade or embroidery. Jutti or Mojdi
is one of the most admired, fancied and eye-catching footwear of Rajasthan. Chappal
or sandal is another kind of footwear which is preferred in warmer climates and
seasons. Jodhpur and Jaipur are two cities where the traditional footwear, of excellent
texture and designs are manufactured. The two cities are, in fact, well known for the
Jjootis or mojdis, which are shoes decorated with great embroidery work.

5.2 Findings
5.2.1 Beawar

Beawar is a town situated amidst the Aravali hills of Ajmer. Apart from its importance
in raw cotton, wool and food processing trades, Beawar also has a small cluster of



Environment, Occupational Health & Safety in the Craft Sector in India
Baseline study of selected craft clusters